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TEST CERTIFICATE

Website ; www.cipet.gov.in

Issued to: :
M/s. Sun-Arch Industries

Morbi-Rajkot Highway
Virpar
Morbi - 393 641 (Guj)

Test Report No.
Dated

28965

S.L. No,]

i, -

03.03.2010
Letter

28.12.2009

AS per pm(?‘ér Ref. No.

Dated
Test Report as per standard :

PART A

PARTICULARS OF SAMPLE SUBMITTED

a) Name of Sample (As stated by the party)
b) Grade / variety / type
¢) Declared value, it any
d) Code No.
)
)

size / class

¢) Batch No. and Date of Manufacture
) Quantity

¢) Mode of Packing

h) Sealed or not

i) Date of Receipt

j) Date of Completion
Kk _Any other information

a) Reference to sampling procedure

b) Supporting documents for the measurement
taken and result derived

¢) Deviation from the test method

UPVC Multilayer Roofing Sheets

13 Nos.

Packed in a bag
29512, 2009
26.02.2010

PART B
SUPPLEMENTARY INFORMATION

Samples Supplied by the Party
As per Part C

As per Standard.
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